
Utah State University Utah State University 

DigitalCommons@USU DigitalCommons@USU 

Reports Utah Water Research Laboratory 

January 1977 

Proceedings of the Utah Water Pollution Control Association Proceedings of the Utah Water Pollution Control Association 

Annual Meeting 1977 Annual Meeting 1977 

James H. Reynolds 

Donna H. Falkenborg 

Follow this and additional works at: https://digitalcommons.usu.edu/water_rep 

 Part of the Civil and Environmental Engineering Commons, and the Water Resource Management 

Commons 

Recommended Citation Recommended Citation 
Reynolds, James H. and Falkenborg, Donna H., "Proceedings of the Utah Water Pollution Control 
Association Annual Meeting 1977" (1977). Reports. Paper 136. 
[...]
4.13 Identify and establish regional training 
centers suitable and equitable for servicing 
the training requirements of the entire 
state. 

4.14 Develop an operator's Newsletter as a basic 
mechanism for communications, for im
provement of operator morale and profes
sional image, and for general public relation 
purposes. 

4.2 Training Courses, Materials, Resources 

4.21 Identify, outline and describe the types of 
training courses and activities necessary to 
carry out program objectives. 

Sponsor Plan I Utah State University Utah Environmental Systems I 
Cooperative Extension Service Operations Training Plan 

Coordinating Training Comrr.ittee (crC) 

Representative, USU .. Cooperative Extension 
Representative, A~"WAJ Intermountain Section 
Rcpr€>scntativc, Al,'t4A, Intermountain Section 
Representative. UWPCA 
Representative. Ut~PCA 

4.31 Enhance operator progression toward cer
tification by coordinating training programs 
with standards and policies of the board. 

4.32 Assist Certification Board in recording and 
documenting professional advancement by 
implementing the Continuing Education 
Unit (CEU) concept in association with all 
training activity. 

4.88 Improve communications between opera
tors and the Certification Board by provid
ing Newsletter liason between training and 
certification activity. 

4.84 Continually review certification exam re
sults as one criterion for evaluating training 
eHeetiveness. 

Participating Organizations 

American Water 'Works Associatlon* 
Intermountain Section 

Utah Water Pollution Control Association 
Utah Refuse Collection and Disposal Association 
Utah League "f Cities and Towns 
Utah State Division of Health, 

Bureau of Environmental Health 

!"--- Program for Water and Waste-

Representative. Utah Refuse Collection & Disposal Assn. 

Utah Voluntary Certificatio~ j 
water Works Operators 

Representative, Utah League of Cities and Towns 
Representative. Utah State Div. of Health (Water) 
Representative, Utah State Div. of Health (Wastewater) 
Representative, Utah State Div. of Hedth (Solid Waste) 

Education and Training Programs 

I I I 1 
AI,'WA-Ul,'PCA Utah State Divis!on of Health I Utah League of Cities & Towns Utah H1~her· Education Sl,stem 

Joint Training Program. Ra tp.r Training Programs Short Schools USU and U of U Av:'.,IA \.lorkshops Wastewater Training Programs I Annual Meeting "~~;~;~~~'lCl Courses AWWA Annual fleeting Solid Waste Training Programs Classes UWPCA ~orkshops 
Workshops U\''PCA Annual Heetillg 
UOSHA Training 

Trade Tech Schools 
MaintenClnce Courses 
Basic Training Courses 

11 



APPENDIXB 

ROLES AND RESPONSmlLITIES FOR DEVELOPING 
A COMPREHENSIVE STATE WATER AND 

WASTEWATER OPERATOR TRAINING 
PROGRAM 

Project Report 
by the 

Association of Boards of Certification 
for Operating Personnel 

in Water and Wastewater Utilities 
ABC Administrative Office 

Municipal Building 
Ames, Iowa 50010 

Robert L. Wubbena, Project Director 

for the 
Office of Water Program Operations 

U.S. Environmental Protection Agency 
Grant~0.T900661010 

July, 1976 

TO THE READER: 

~umerous studies have shown that many water and 
wastewater facilities are not meeting design criteria due to 
poor operation. State Boards for Certification have sbown 
through their examinations and evaluation procedures that 
many operators may lack the skills and ability to provide 
proper operation. 

This report discusses what is involved in the 
development of an adequate level of training and education 
for these operators; it also identifies the roles and 
responsibilities for the participants in the program 
development and is intended for use by the following 
organizations: 

A WW A (and Local Sections) 
EPA 
State Regulatory Agencies 
State Boards of Certification 
~ongovernmental Training Organizations 
Utility Management 
WPCF (and Local Associations) 
EPS (Environment Canada) 
Provincial Regulatory Agencies 
Provincial Boards of Certification 
Federal Agencies 
Education and Vocational Training Institutions 
Professional Societies and Organizations 

The project was initiated by ABC on behalf of the 
state and provincial boards of certification. It was financed 
by a grant from EPA. The study and preparation of the 
report was directed by a joint committee for A WW A, 
WPCF, four states, and a representative of the Canadian 
Government. 

The Committee apreciates that the recommendations 
will not solve all operator training problems. Their 
implementation will, however, establish much needed 
coordination and provide a training system that will permit 
nation-wide pooling and sharing of resources. We urge you 
full cooperation in achieving these goals. 

12 

PROJECT STEERrnG COMMITTEE 
R.L. Wubbena, Project Director 
Samuel S. Baxter 
E.H. Braatelien, Jr. 
WilHam R. Hill 
Peter Mack 
Alex B. Redekopp 
Sam L. Warrington 

SUMMARY 

Managers and operators of water supply and 
wastewater utilities need to be highly qualified to achieve 
effective and economic operation of their facilities in 
accordance with current day practices and standards. 

The independent effort of most states and Canadian 
provinces to provide essential training has been inade
quate. Their experiences clearly indicate the need for 
leadership to (1) coordinate independent efforts and direct 
the sharing of their resources, (2) provide guidance for the 
numerous participants in the development of new training 
material, and (3) develop training to meet the needs being 
identified by certification programs. Establishment of this 
leadership and the provision of some beginning guidelines 
is the purpose of this study and report. 

Recognizing their capabilities for providing this 
leadership, the American Water Works Association 
(AWWA) , the Water Pollution Control Federation 
(WPCF) , and the Association of Boards of Certification 
(ABC), appointed representatives to participate in a joint 
study funded by an Environmental Protection Agency 
(EPA) grant. They were assisted by four persons 
knowledgeable of specific state or provincial training 
activities. 

The study is the first nationwide comprehensive 
analysis of the availability of training and problems 
associated with the development of effective state 
programs. 

Based on the analysis of 4 state programs and a survey 
of the other states and 10 provinces, the report identifies 
the responsibilities and methods for utility management, 
educational institutions, regulatory agencies, consulting 
engineers, professional organizations and others in 
meeting the need. 

Included in the report are specific recommendations 
for action that include the following: 

1. 

2. 

3. 

That better working relationships be estab
lished between state agencies, local units of 
A WW A and WPCF, colleges and vocational 
training institutions, industry. consulting engi
neers, and ongoing training programs in related 
fields to improve training opportunities; 

That legal mandates and authorizations be 
secured to assist in implementation of training; 

That the basic state training programs be 
funded by program budget funds and tuition 
and not by federal grants; 



4. That all training material development by 
A WW A. WPCF and the federal and state 
governments be based upon the "need to know" 
criteria developed by ABC and validated by 
A WW A. WPCF. and other recognized experts. 

5. That all new training material be developed in 
modular form and be assigned a CEU value; 

6. That a "means to coordinate training" be 
established in each state to promote the use of 
all available training; and 

7. That a national eommittee that ineludes 
representation from AWWA. WPCF. ABC. and 
others be established to provide national 
leadership in the development of a eomprehen
sive operator training program. 

A PIPE FOR EVERY PURPOSE 
In addition to the concrete and corrugated metal pipe manufactured at the Ogden Plant W. R. WHITE 
COMPANY maintains complete inventories of supplies and accessories for the Waterworks and 
Sewer Industries. These quality products are available in both Ogden & Murray. 

*Vulcan PVC Sewer & Water Pipe 
*Plastic Pipe Fittings 
*Polyethylene Water Service Pipe 

& Fittings' 
*PVC Flexible Underground 

Drainage Pipe 
*Asbestos Cement Water & Sewer Pipe 
*Cast Iron & Ductile Iron Pipe 
*Cast I ron Fittings & Accessories 
*Copper Tubing 
*Corporation Stops, Valves and 

Tapping Equipment 

*Manhole Rings & Covers 
*Air & Pressure Release Valves 
*Valves & Gates 
*Pressure Regulators 
*Couplings & Repair Clamps 
*Sewer Pipe Couplings & Adaptors 
*Fire Hydrants 
*Thermoline Trailer Connections 
*Yard Hydrants 
*Complete line of meters - 1/2" thru 10", 

Backflow Preventers, Hydraulic 
Control Valves' & Repair Parts 

9 W·~:~'~d~n!~ ~S~'~",~~hNY 
Dial 394-6621 Dial 262-2561 

13 



Plant Start-up of the Salina, Utah. 
Sewage Treatment Plant . 

DwgIa8 D. lJrury, William J. Spear, 
and Robert M. McEown* 

INTRODUCTION 

The design and construction of unique or different 
processes for small towns often results in operational 
problems and in poor quality effluent for the sewage plant. 
The design engineer can insure that these treatment 
processes will operate as designed by conducting plant 
start-up and training the operator in the proper control of 
the treatment process. An aerated equalization basin was 
designed and constructed for the Salina Sewage Treatment 
Plant. Plant start-up and operator training began after the 
plant did not produce the removal efficiencies which were 
anticipated. Plant start-up identified and corrected many 
operational problems and design deficiencies. This should 
enable the treatment plant to meet its discharge permit as 
originally designed. 

Salina City is a town approximately 2,000 people 
located in south central Utah on the western edge of coal 
country. Over the last year Salina City has experienced a 
tremendous growth and development. There were 64 new 
connections in 1976 alone. This represented a 15 percent 
increase in total connections in 1976 alone. 

HISTORY 

The Salina City Sewage Treatment Plant was 
constructed in 1960 for a design flow of O.S MGD. At that 
time the plant consisted of bar screens, grit removal 
chambers, a primary clarifier, a standard rate trickling 
filter, a secondary clarifier, and an anaerobic digester. 

The major contributor of flow and BOD to the plant 
was the local turkey processing plant. The plant operated 
approximately 10 hours per day from June through 
November. The turkey plant produced flows in excess of 
0.5 MGt> and averaged over 250,000 gallons per day. The 
sewage from the turkey plant would then flow through the 
sewage treatment plant over a 12-hour period. The BOD's 
of the sewage from the turkey plant averaged about 400 
mg/l with peaks in excess of 1300 mg/I being observed. At· 
that time the city did not employ a full time operator. The 
operation consisted of the City Maintenance Foreman 
visiting the plant twice a day to make sure the pumps were 
running. Needless to say, the plant experienced serious 
operating problems. By the early 1970s the BOD's and TSS 
in the effluent of the sewage treatment plant averaged 
over 50 mg/l with peaks in excess of 150 mg/l being noted. 
In addition, total coliform concentrations in excess of 
230,00011/100 ml were observed 

*Douglas D. Drury is presently the Sanitary Engineer and 
Operation and Maintenance Specialist for Valley Engineering. Inc. of 
Logan. Utah. William J. Spear is President of the Project Services, 
Inc .• of Salt Lake City. Utah. Robert MeEown in the Plant Operator of 
the Salina. Utah, Sewage Treatment Plant. 

15 

DESIGN 

In 1972 Salina City hired Canyon Lands Engineering 
to design modifications to the plant. By 1973 the design 
was finished. It was decided that the new construction to 
the sewage treatment plant should be staged. The initial 
step would consist of an aerated equalization basin, a 
recirculation pump station for the trickling filter and repair 
of the anaerobic digester. The flow diagram for the plant is 
included in Figure 1. The aerated equalization basin would 
be used to dampen out the high flows and BOD's produced 
by the turkey plant during the day. At the same time the 
turkey plant planned to implement a water conservation 
program and install flotation tank for the removal of grease 
and feathers. The plant would then be reevaluated after 
construction had been completed and after changes had 
been made within the turkey plant. It was felt that with 
these changes the plant could meet its N.P.D.E.S. Permit 
requirements of 25 mg/l for BOD and TSS and 2000 and 
200 11m] for total fecal coliforms respectively. The 
construction at the plant was completed by the spring of 
1976. During construction a full time operator was hired 
from the local community. This man had no previous 
experience in the operation of sewage treatment plants. 
The plant went on line in June 1976. 

PLANT START-UP 

Initially, the plant operated as expected. A characteri
zation of the sewage flows entering the plant during this 
period appears in Table 1. The flows averaged over 0.3 
MGD during the summer. The effluent BOD and TSS for 
the month of July averaged 19 mg/I and 22 mg/l 
respectively, well within the permit limits of 25 mg/l. 
However, there were indications of problems. The 
dissolved oxygen concentrations in the aerated equaliza
tion basin were at 1.0 mg/l and were dropping. By August 
the D.O. concentration in the aerated equalization basin 
dropped to only a trace. This adversely affected the 
effluent quality of the plant. The average BOD and TSS for 
August were respectively 32 mg/l and 42 mg/l. 

At this time, Salina City sought assistance in the 
operation of the new facility and in training their operator. 
Plant start-up at the Salina Plant began September 1, 
1976. by Valley Engineering. Inc. As a result in the plant 
start-up the following operational changes were made: 

1. More frequent cleaning of grit chambers 
2. Minimize recycling of flow back to the head of 

the plant 
3. Optimized the recirculation of flow around the 

trickling fIlter 
4. Operation of aeration basin as an equalization 

basin 
5. Optimization of wet all pumping 



AERATED EQUALIZATION BASIN 
p 

t . . 

EFFLUENT TO ..... _---------~-o ..... J~!.!!.i-....L.SEVIER RIVER 

._._., 
i 

...... ¢=:;;::;:;;:;::2~....!iINt!F:.\;iLUENT 
HEAOWORI<S 

SLUDGE DISPOSAL ___ ..., SLUDGE DRYING SEDS 

Figure t. Flow di.agnJm, Salina Sewage 7'lreatment Plant. 

Table 1. CAamcterization of the sewage flows entering the 
Salina Sewage 7Ireatment Plant in 1976 during 
the plant start-up. 

Influent BOD with turkey plant 
Influent TSS II n 11 

Influent BOD without turkey plant 
Influent TSS II It n 

Maximum Daily Flow with turkey plant 
Average Daily Flow" " " 
Minimum Daily Flow " 

Maximum Daily Flow without turkey plant 
Average Daily Flow U H If 

Minimum Daily Flow 

= 200-400 mg/l 
200-400 mg/l 
150-200 mg/l 
150-200 mg/l 

0.55 MGD 
> 0.3 MGD 
= 0.05 MGD 

= 0.27 MGD 
= 0.1 MGD 

0.05 MGD 

In addition to the operating changes. the plant start-up 
identified several piping and process changes which were 
necessary. The following modifications are presently being 
made to the plant by means of a change order to their 
existing EPA grant: 

1. Install new influent flow recorder and totalizer 
2. Modi!1 Plant by-pass to flow to the aerated 

eqUalization basin 
3. Modify existing wet wall pumps 
4. Install new aeration system with increased 

capacity in the equalization basin 
5. Place rip rap in the equalization basin down to 

the bottom 
6. Modify blower buildings 

16 

7. 
8. 
9. 

10. 

11. 

Pipe supernatant return to the wet well 
Install sight glass in secondary sludge line 
Construct new wash water system 
Modify chlorination system to include post 
clarification chlorination 
Obtain laboratory equipment 

Because of the difficulty in separating the operational 
changes from the physical changes needed for a better 
[...]
by the North Davis County Sewer District Code. It is 
easily seen that with the exception of two or three 

Sludge 
Drying 

Beds 

Plant 
Effluent 

Figure 2. Flow diagram-original treatment plant, 0.99 
MGD capacity. (1960 m,odificatirm-0.5 MGD 
capacity: 1971 m,odification-1.0 MGD capacity.) 

57 

Table 1. North Davis Sewer District Discharge. 

Total Solids 1500 

Sodium Compounds 750 

Fluoride 50 

Hexavalent Chromium 3 

Phenols 50 

Oils 20 

Cyanide 2 

Arsenic 0.01 

Copper 1.0 

ABS 0.5 

pH 6.5-8.7 

standards, this code incorporates acceptable discharge 
limits. The limitation of 20 mg/l for oils and greases 
appears to be quite low when compared to a concentration 
of 50 mg/l suggested in most literature as typical of a weak 
domestic sewage, like that discharged by Hill Air Force 
Base. Another example of the code which may require 
revision is the 3 mg/l total chromium limitation. This 
concentration is excessively high, even considering 
dilution, if the Utah Class "C" Water Standards are 
imposed stringently on the so called "stream" into which 
North Davis discharges. 

The water quality standards established both by EPA 
and the state to limit discharges into streams were 
designed to protect the water quality of the stream and its 
ultimate receiving body of water from pollution. In so 
doing, these waters may be used as drinking water for 
down stream users. In this particular case, the application 
of these standards to this stream seems unrealistic. In light 
of the natural "sink" attributes of the Great Salt Lake, the 
ultimate receiving body of water, the uninhabited area 
through which the stream flows, and the length of the 
"stream," it would appear more logical to develop different 
criteria for this case. Presently, the Great Salt Lake is not 
being used as a source of drinking water, nor to our 
knowledge, are plans being made to develop this water 
source for drinking purposes. It would appear, therefore, 
that these discharge standards are being improperly 
applied. Unfortunately, state law may not allow develop· 
ment of different criteria to solve this problem. 

We expect more stringent standards to be imposed on 
the North Davis County Sewer District by the State in 
1978. In order for North Davis to comply with these 



impending new restrictions, two options are foreseeable. 
North Davis could install tertiary treatment facilities to 
remove industrial pollutants in the wastewater effluent, 
or, they might decide to revise the current code to limit 
discharges from various users. Of these, the later appears 
the least costly in terms of investment capital and most 
likely represents the action selected. 

There are three possible approaches the North Davis 
Sewer District might take to limit industrial discharges so 
they can meet these new standards. One approach would 
be to limit industrial pollutants from each discharge point 
to the limit of their new NPDES permit limit. This might 
incorporate the class "C" water discharge standards. A 
second approach might be to allow individual users to 
discharge industrial waste such that the dilution of their 
industrial wastes with their non-industrial wastes would 
meet the permit limitation. A third approach might be to 
allow all sources of industrial waste to be diluted with all 
other non-industrial wastewater entering the plant. This 
approach would require a total mass balance of the system 
to insure that permit limitations are not exceeded. 

Applying each of these approaches to Hill Air Force 
Base, one can calculate numerical values for limiting 
discharges into North Davis Sewer System. Assuming a 
hypothetical NPDES permit based on Utah Class "c" 
Standards, Table 2 presents a comparison of these options. 
Level I concentrations, Option 1, allows no dilution and 
essentially represents a zero discharge. This approach 
represents a drastic philosophical change in wastewater 
treatment. Neither EPA nor the State to our knowledge 

has adopted this approach, and we believe such an 
approach is unrealistic. It would require substantial capital 
investment and provide very little obvious benefit t(I the 
environment. The cost of upgrading our new pretreatment 
facility to meet such a hypothetical limitation would soar to 
an astronomical 5 to 6 million dollars. At the least, the 
adoption of this approach would certainly require the Air 
Force to assess the economics of total recycling of 
wastewater. We believe such an approach cannot be 
justified either economically or environmentally. 

Level II concentrations, Option 2, depict concentra
tions of a hypothetical discharge code calculated as the 
aggregate concentration of both the industrial waste and 
non-industrial wastes produced by Hill Air Force Base. In 
adopting this approach, the North Davis Plant could 
comply with the NPDES limits, but would not require total 
recycling of wastewater by the Air Force. 

The concentrations calculated under Level m assume 
no industrial wastes are being discharged to North Davis 
except those of Hill Air Force Base. These concentrations 
are the least restrictive of the options presented. As 
shown, Hill Air Force Base could meet Level m 
concentrations with the present plant effluent in all 
parameters except that for iron. These concentrations are 
so lenient that it is unlikely that this approach would be 
taken by North Davis. 

With our present plant effluent, Level II concentra
tions would be consistently exceeded for cadmium, 
chromium, and possibly cyanides, mercury and nickel: 

Table!. HwotketiOOl iftdustrial pollutant discharge limitOOona for Hill AFB EHL/K 81£",e1l, Hill AFB UT, 14-80 June 
1978. 

Level I 
Hypothetical Level II Level III 

Utah EPA ReVised Hypothetical Hypothetical 
Present NDCSD Class "c" Quality NDCSD NPDES Revised Revised 
NPDES Permit Water Criteria Permit NDCSD Sewer NDCSD Sewer Hill AFB 
Limitations Standards for Water Limitations Code Code IWTP 

Parameter (m~/l) (ms/l) (m~;ll) (m~/l) Effluent 

pH (Units) 6.5-9.0 6.5-8.5 5-9 6.5-8.5 6.5-8.5 6.5-8.5 7.3 
Phenol * 0.001 0.001 0.')01** ** ** 3.70 
Cadmium * 0.1 0.01 0.01 0.03 0.20 0.08 
Chromium (+6) * 0.05 0.05 0.05 0.17 0.98 0.01 
Chromium (Total) * 0.05 0.05 0.17 0.98 0.85 
Copper 1. l.0 l.0 3.3 19.6 0.21 
Cyanides * 0.01 0.01 0.01 0.03 0.20 0.08 
Iron 0.3 1.3 0.3 1.0 5.9 9.04 
Lead 0.05 0.05 0.05 0.17 0.98 0.05 
Manganese 0.05 0.05 0.17 0.98 0.14 
Mercury * 0.00005 0.00005 0.00017 0.0001 0.005 . 
Nickel * 0.01 0.01 0.03 0.20 0.11 
Silver 0.05 0.05 0.05 0.17 0.98 0.01 
Zinc 5 5 5 17 98 0.07 
Aluminum 0.99 
Arsenic 0.01 0.01 0.01 0.03 0.20 0.01 
Barium 1.0 l.o 1.0 3.3 19.6 0.1 
Beryllium 0.1 0.1 0.3 2.0 0.001 
Selenium 0.01 0.01 0.01 0.03 0.20 0.01 

*Effluent monitored for this parameter, but no limitations. 
**This value should be higher than the Utah Class "c" Standards, since biological treatment/removal of up 

to 500 mg/l .is possible. 

58 



however. with our new plant. these levels would be 
achieved. We recognize that these standards may be 
considered lenient by North Davis since they assume 
non-industrial wastes generated on base do not contain 
industrial pollutants. For this reason, we believe that the 
revised North Davis Sewer Code will probably restrict 
discharges to levels somewhere between the hypothetical 
concentration to Level I and n. 

Since the treatment processes of our existing plant 
cannot possibly meet either Level I or n limitations. we 
have undertaken an in-house project to maximize the 
efficiency of our current operation. Here,let's look at some 
of our present operational problems with the plant. 
Suspended solids overflow the weir of the primary clarifier 
almost continuously. They can also be observed to build up 
on the weir surface. This is due in part to the 1960 and 1971 
modifications to upgrade the hydraulic capacity of the 
plant. In both modifications. which increased the hydraulic 
capacity of the plant, no attempt was made to upgrade the 
air retention tank supplying air for the dissolved air 
flotation units. As a result, this portion of the plant is still 
sized for a 0.88 MGD operation. Instead of an optimum 
pressurization of 40 to 50 psi. we are currently operating at 
a pressure of only 28 psi. The flotation and removal of 
suspended solids. oils, and greases in the wastewater is 
less than optimum. 

The heavy metal floes produced by the addition of 
ferrous sulfate to reduce the hexavalent chromium to the 
trivalent state tends to settle in the dissolved air flotation 
units. These floes must be continuously recycled from the 

Table 9. Percent removal of poUutantB by IW7F. 

mg/1 

Suspended Solids 23.0 39.3 

Oils/Grease 9.8 27.5 

Phenol 5.9 4.537 

Cadmium 0.25 0.13 

Chromium (Hexavalent) 4.8 1.88 

Chromium (Total) 14.1 8.95 

Copper 0.45 0.41 

Cyanide 0.061 0.10 

Iron 2.5 1.08 

Lead 0.5 0.06 

Nickel 0.28 0.19 

Zinc 0.18 0.17 

** Added during treatment 

dissolved air flotation units to the primary clarifier for 
removal. This action not only reduces the efficiency of the 
dissolved air flotation units. but it overloads the primary 
clarifier. 

Table 3 illustrates typical influent concentrations 
entering the plant in comparison with eIDuent concentra
tions during 1974 and 1976. During 1974. the percent 
removal of chromium was only 55 percent, which is 
considered good for a plant not designed for total chrome 
removal. But as shown in 1976 we were and are achieving a 
90 percent removal of total chrome with the present 
facility. How we did this is novel and represents 
considerable effort on the part of the plant operators. 

The operation of dissolved air flotation units are 
maximized to achieve the best possible operstion. 
Skimmer arms are observed every 15 minutes to assure 
they are set at proper elevation to remove floated solids. 
This is required because of the fluctuations in flow through 
the plant. Recycling of settled sludge in the dissolved air 
flotation units is only accomplished when the unit is taken 
off line for an hour to allow maximum sedimentation. After 
sludge removal to primary clarifier. the unit is placed back 
into service. This proeedure has allowed us to reduce our 
average discharge to chrome from 6.4 mg/l in 1974 to 1.3 
mg/l in 1976. 

Another problem associated with the present opera
tion of the existing facility are sludge drying beds. As part 
of our in-house project to maximize plant efficiency in 1975. 
we constructed new drying beds at the plant to eliminate 

mg/1 

97.0 43.2 ** ** 

6.6 24.0 33% 13 

5.1 3.698 14 18 

0.17 0.08 32 38 

0.05 0.01 99 99 

6.4 0.86 55 90 

0.45 0.21 ** 49 

0.045 0.08 26 20 

11.7 9.04 ** ** 
0.5 0.05 ** 17 

0.25 0.11 10 42 

0.15 0.07 17 59 

59 



the potential problem of ground water pollution. Previous
Iy. these bedS had no bottoms. With the new beds. emuent 
of the ~udge dewatering is 1'8cycled to the head of the 
plant. In our new plant we plan to separate .the oils and 
greases from the heavy metal sludges to lDlprove the 
effectiveness. 

Another part of our. in-house effort to maximize 
efficiency of the. current plant until. the new modification 
cn be compieted, has been directed at the individual 
industrial wastewater sources. Weare developing capabil
ity to segregate mdividuai. wastewaters into maximum 
treatment efficiencies. W ~ have also improved the heac:) 
works of the plant by installing II grit chamber and parshall 
flume, and we have also constructed a 50.000 gallon 
holding tan1t at the front of the pint to contain accidental 
spills so that effective treatment can be taken without 
further overloading of the plant. All of these in-house 
improvements will uitimately become part of our new 
industrial wastewater treatment plant. 

A new industrial wastewater treatment facility 
currently is undergoing final design to meet the new 
reeinded EPA guidelines for treatment of industrial 
wastewaterS. Figure 3 illustrates the treatment scheme 
that will be employed at this facility. In this scheme, 
wastewaters generllted by various industrial processes 
will be segregated at the source to maximize contamination 
with other wastes and maximize plant efficiency. The 

Influent 

Effluent 
POlyeo:trolpte 
Addition and 
,1occ:ulaUOIl 

Figure!. FWw diagram-modified treatment plant. 

60 

wastes are then piped separately to the plant for 
treatment. In employing this treatment scheme, the new 
facility should produce anemuent of sufficient quality that 
the normal operations of the North Davis Plant is not 
upset. The plant will not achieve consistent removal of the 
industrial pollutaJits to a zero discharge level, but it 
maximizes efficiency of each unit. 

Oils and grease removal should be significantly 
improved in this treatment scheme. Since the cyanides 
wastes will completely segregate from other wastes, the 
reduction of the pH of the plant influent to a pH of 2 is now 
possible. This will maximize not only the oxidation
reduction potential for chromates, but will also improve 
the removal characteristics of the dissolved air flotation 
units. But perhaps more importantly, the segregation of 
the oils and greases will prodUce heavy metal sludges more 
ammenable to dewatering. 

Another improvement in operations will be the use of 
S02 instead of ferrous sulfate for reducing hexavalent 
chrome to the trivalent state. This should reduce 
significantly the volume of· sludge produced and the 
concentration of iron in the finished water. 

Heavy metal removal will be accomplished by 
sedimentation. a two step process. Chromium is best 
removed at a pH of 8, while other metals such as Cadmium 
and Zinc are best removed at a pH of 10.5. Flocculation 



aids will also be used although the specific aid has not been 
identified at this time. Following sedimentation, the heavy 
metal sludges will be subjected to thickening and finally 
dewatered on the drying beds described previously. 

Finally, the improvements planned to allow complete 
segregation of both continuous and batch wastewater 
sources entering the plant will materially improve plant 
capabilities and operations. All of these planned actions 
should allow our new upgraded facility to produce a 
polished industrial wastewater effiuent that will consis
tently meet any rational discharge standard. 

SUMMARY 

In summary. this paper has described the long term 
interest and investment the Air Force has made in 
protecting the water quality along the Wasatch Front. 
Past efforts in treating industrial wastewater generated 
by Air Force operations at Hill Air Force Base are 
described in detail. 

New Federal and State water quality protection 
standards have required the Air Foree to upgrade its 
present plant in order to meet these new criteria. A $2.7 
million treatment plant to accomplish this is currently 
being designed. This plant will incorporate advanced 
state-of-the-art treatment processes to meet all but the 
most severe zero discharge limitation. Additional treat
ment would be required to meet this standard and most 
assuredly would result in complete recycling of wastewa
ter by Hill Air Foree Base. 

The approach the Air Force is taking in addressing 
these problems illustrates their intent to invest even more 

61 

in the water quality emphasis and will continue to support 
national environmental protection goals. 



Utah Power and Light Co. 
Wastewater Handlfug . 
System-At Gadsby 

and HuntingtOn.. . 
Plants· 

K. M. NeuacAWOIIIde'" 

I will present an over view of two wastewater 
handling systems now in operation at the Huntington and 
Gadsby plants. We have five operating plants and each 

- plant has a different requirement. therefore. a different 
treatment system. The system at our Huntington plant 
represents the latest concept in wastewater handling 
systems and the Gadsby plant represents a retrofit system 
to one of our older operating plants. 

The Huntington Steam Plant the newest operating 